1l
i

g [
: ; i i

s
s
]

JNAWAONFATT VHIY TVISVOD AVE Z9nS IHL LdADE 0 JIENdTI EVEY VDIl

AQALS NOISEA adMvLad

LAOJTY NIVIA

HIAWNTOA

nAMmRERES -
| |No. 102 |

4O NVTId LNGWJOTIALT INFONN HL

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA)

MINISTRY OF DEVELOPMENT,
NEW COMMUNITIES, HOUSING AND PUBLIC UTILITIES
ARAB REPUBLIC OF EGYPT

THE URGENT DEVELOPMENT PLAN
| . - OF -
THE SUEZ BAY COASTAL AREA DEVELOPMENT

' DETAILED DESIGN STUDY

MAIN REPORT

VOLUME II
.NOVEMBER, 1993

PACIFIC CONSULTANTS INTERNATIONAL
OCEAN CONSULTANT, JAPAN CO., LTD. |

| SSF

"CR@3)
03-130







>79g%'

- Jien LIBRARY

AN

1119430(5]



BB EEE O\




JAPAN INTERNATIONAL COOPERATION AGENCY (JICA)

MINISTRY OF DEVELOPMENT,
[...]
Case - 1. The treated effluents require filtration process only to be reusable.

Case - 2. The treated effluents require a process train of filtration and
activated carbon adsorption. '

Case - 3. The treated effluents require a process train of filiration and
TEVErSe OSMOSis process.

3.8-21



Case-1

Secondar
Efﬂuent Filtration Disinfection T{ﬁ:éﬁ?
Case-2
Secoridary - . ] “Activated
Effivent Filtration carbon  |—m=| Disinfection mlr’%?i
. adsorption | effluent
Case - 3
Secondary  _f . 'Reverse T
Filtr e I _ - . reated
Effluent tration 0SMOSIS —®=| Disinfection effient

Figure 3.8-2-2 Comparaliv:e Flow Diagram of Reuse

Table 3.8-2-10 Cost Comparison of the Reuse of Treated Industrial Wastewater

{(Unit Million LE)
Ttem Case - 1 Case -2 Case-3
Capital 15.353 . 53.227 132.803
Oé‘OMyeCa?:)‘ 24.360 295.860 582960
Total 39.713 349.87 715.763
Unit Cost 0.53 LE/m3 1.14 LE/m?3 1.86 LE/m?

Based on the results of a comparative study of the above three cases, reuse of
treated industrial wastewater still not feasible from view points of qualities

and economy, at present.

Still this reuse option of treated industrial wastewater based on its quality shall
be considered in future.

3.8-22



(5) Sewer Pipcline
(a) Design Criieria '

A summary of the relevant criteria is shown in Table 3.8-2-11,

~ Table 3.8-2-11 Design Criteria for Sewer System
Item Criteria
1. | Design Flow Peak Hourly Flow (Q max.)
Q max./Qave. 2 o
Coefficient of "VC" 0.012'(Vitriﬁéd clay pipe)} .
Roughness (n) "RC™: 0.013 (Reinforced concrete pipe)
4. | Minimum Diameter| @175 mm
5. | Minimum Cover 1.0m
6. | Velocity Min : 0.6 m/s, Max : 3.0 m/s
7. | Distance between 175mms2 @ < 200mm L= 30m
| Manhole : L 200mmsS @ < 300 mm L= 50m
W mmsE @ < 400 mm L= 60m
400 mms @ < 900 mm L= 100m
900 mms @ < 1,200 mm L= 150m
_ 1,200 mm & L= 300m
8. { Drop Manhole When an incoming sewer is more than 60 cm higher
than a manhole invert elevation a drop manhole shall
be adopted.

3.8 -23



Table 3.8-2-12 shows the peak hourly flow from services area.

Table 3.8-2-12 Peak Hourly Flow (Q max.)

Waslcwalcr Quantities
. Average | - Wastewater
Service Arca (ha) Daily Peak Hour | Quantity per
md/day mifhr Unit Arca
. m?fs. hr
Ataga LE. Ataqa LE. 294 _
and Adabiya LF.Z. Ataga LE.C. 61 34,620 2,885 0.001940
Adabiya LE.Z. 58 ‘
Ataqa LE. Expansion Area 106 | 10280 857 0.002246
Alaqa Port - 1,400 117 0.0325
Center A 2.1
Commercial Center B 9.2 150 13 0.000190
and Public Use Center C 8.3
Grain Terminal - 40 3 0.0008
| Water T.P. 45 10 0.8 0.0002
Total 453.1 46,500 - -
Residential Arca 132 5,400 450 0.000940
Total 132 5,400 450 0.000940

(b) Comparative Study and Conclusions
1} Main Sewer Routes

Routes for main sewers have to be planned with the objective function to
minimize the initial cost under the following constrains: minimum cover,
shortest path, and least number of crossing with other utilities or structures.
Main sewer routes selected taking into consideration of the above mentioned
requirement are shown in Figure 3.8-2-3.

2)  Selection of Gravity Sewer Pipe Material

Four (4) sewer pipe materials namely, vitrified clay, glass reinforced pipe,
PVC and reinforced concrete are compared in Table 3.8-2-13.

3.8 -24



Table 3.8-2-13 Comparison of Sewer Pipe Materials

Locally Produced

Imported

Glass reinforced plastics

Polyvinyl chloride

Reinforced concrete

Vicrified clay
Sy

"GRP"

"pyoe

RO

Available size

100 mm~1,250 m

200 mm~1,800 m

110 mm~400 m

200 mm~2,000 m

Anti acid measue Unnecessary Unnecessary Unngcessary Necessary
Heat resistance _ O A A lining Surface A
Weight 12.0kgfm~l.100.ékglm S.ikg/m~21 L7kg/m I.63kglm~]-7.8kglm
Values of "n" 0,012 0.011 ' 0.011 0.013
e "GRP" "PVC "RC"
Cost (LE/m) 200mm 27 20{5mm !'40 200mm 40 ZOGrﬁm 10
250mm 40 300mm 225 250num 60
300mm| 45 400mm 340 315mm 100 600mm| 48
375mm 54 500mm 4h0 - 400mm 160 1,000mm 104
Joint iﬁ‘fi;‘b?gufg?:; ‘:i:;m Rubber ring socket Rubl;er ringj socket Ditto
Oil resistance o Rubberring 2\ | Rubbersing N
gﬁ::’; Life o A A A
Overall Appraisal e A A A

- Legend -
© : Exeeltem
O : Good
A : Fair_ :
X Not-Good

Based on this comparative study of the above four sewer pipe materials,
Vitrified Clay and Reinforced Concrete pipe were selecied from view points
of economy and acid resistance. The available pipe diameter of each materials

are as follows.

: Materials Auvailable Diameter
Vitrified Clay "VC" 100 to 900 mm
Reinfbrccd Concrete "RC" more than 1,000 mm
Polyvinyl Chloride "PVC" 110 w400 mm

3.8 .25



$2IN0Y 1oMaG URIA €-7-8'¢ 2131y

A¥E8 Z3nS
+ :

..,nvo.. YAy e

'
o,
no§ Pttt
J !
L b e °
[ [ = & (1] L e
H M ) — - “ (=41 ]
4 | 3—._ »
) " o E moe
e " “u aie £ [T :
% . m....
H of H s p e g me, \\w
£ n. E bt ) F .\;.
: ; y
s i
-4 it
i it o
s e L -,v..
F ..3. I _
"
o e -
? e
A i
_.; - 7 _, Pt
..:.:..:I..-.
Vi
]
_ 1
-
&
|
T

~-

3.8 - 26



(6) Relay Pumping Stations
(a) Design Criteria
A summary of the relevant criteria is shown in Table 3.8-2-14.

Table 3.8-2-14 Design Criteria for Relay Pumping Station

Item Criteria

.| WetWell Capacity | v = T2Q

V = minimum wet well volume between the
levels of lead pump "on" and "off", (m?)

T = pumping cycle, {min.)
Q = pumping rate of the lead pump, (m3/min.)

2. | Force Main Design h = 10.7. Q18 1,

Friction Losses ! Cuas Das

h, = friction loss in force main, (m)
L. - = length of force main, (m)
D = pipediameter, (m)
Q = Flowrate (m*sec.)

3. | Values of "C" C : 130 (Case of Old Pipe C: 100)
for Hazen-Williams j

Formula Cast Iron
New, Unlined

4. { Number of Stand-by | main pumps : 40 % of Actual Load
5. | Capacity of Generator | 100 % of Actual Load only for Main Pumps

for Emergency
€. | Pump Protection Grit chamber
Coarse screen : Clear opening 60 mm
7. | Force Main Minimum Diameter : 80 mm
Minimum Velocity 0.6 m/s
1 Pipe Materials :  Ductile Cost Iron Pipe

(b) Comparative Smdy and Conclusions
1} Relay Pumping System for Industrial Wastewater

Result a comparative study of the three relay pumping system, along with a
summary of their design conditions are shown in Table 3,8-2-15,

3.8-27



Table 3.8-2-15 Design Conditions for Relay Pumping Station

Pumping Station i ' o
Ttems No. 1 P.5. No. 2 P.S. No. 3 P.S. .
1. Kind of Wastcwater | I:}(iuSirial Wéslcwatcr —_— Domestic
2.| Collected Area .~ | “Ataqa East - Alaga Coastal Residential
(119 ka) (61 ha) (132 ba)
3.| Destination Sewer Pipe of Alaga LE. | Sewer Pipe of Ataqa LE, US-AID WWTP
4 gz;;eﬁ‘;ﬁg“a"“"“ B0myhr | sSomyhr | 450m¥he

“The comparativé study of industrial relay pumping systems are given in
Appendix 3.8-24.

2)  Selection of Main Purﬁps
The type of main pumps is studied in Appendix 3.8-2-5.

As the result of this comparative study, submersible type pump was
recommeitded from view points of economy and required area.

However, the ver't‘ical shaft tj/pelp_umps were selected by requirement of
MONDANC/NOPWASD from the view point of easy maintenance,

3.8-28



3.8.3

(D

Design and Specifications

Wastewater Treatment Plant

(a)
1)

2)

3)

4)

5)

6)

7

Qutline
Treatment Facility Unit

The capacity of the treatment plant is 55,800 fn'-‘/ki@. The plant is divided
into four parallel trains. Each train has a capacity of 55,800/4 = 13,950 m¥/d
and can be operated independent of each other. Due to this separation, train
by train construction is also possible if necessary.

Future Installation Facilities

A land space for a sand filter installation has been set aside. In the future, if
reuse of the treated wastewater is required and the reuse itself is considered o
be feasible, a water reclamation process including a sand filter can be
constructed in the reserved area, ‘

Capacity Calculations

Calculations to determine the necessary volume in accordance with the
required capacity are attached to Appendix 3.8-3-1, 3.8-3-2.

Bydraulic Profile

Hydrauilic calculations to determine the water level for each facilitiy are
attached to Appendix 3.8-3-3.

Layout Plant of Wastewater Treatment Plant and Drying Beds
See Figure 3.8-3-1.

Detailed Lajout Plan of Wastewater Treatment Plant

See Figﬁre 3.8-3-2.

Process Diagram of Wasicwatcr Treatment Piam

See Figure 3.8-3-3.

3.8-129



SPag Suldicy pue 1R JusugES: L 13183188 JO UB[d 1ok

2

[-¢-8'¢ aunfrg

a2)
b

0
<2

3.8-30



HURId JUBWITSI ] JAIBMAISE AL JO UB]q InOAE] PERAETg)

SaIIRNRY  eumiby  [ITTIII
SN0 UOTIRLIIOND @
ASNCH  OWNg  YSEMXD0E Dub OWng Jaylly 9

95N0H Swng Buipads Hloms  pue wiseg alonig @

sous  wom & savaxsul  eBenig @)
ushimS Nt ads @ snoy semoig G
v Butung Jolowm asem woy (B “0uad  uonesaso )

#6n0y  Buipawy uminBeos
aSNoK  Buisog  uoiezHRINeN
WGl PAUSUMNIDS

WUPL  Jaiils

Jojrid
URL  peddllty
HURL  JaIvps PRl ] @

QeaR00

m-m-x.me:mi
NUBL  1oenen  dulokg (D)

Loy UCHRUAING  Tevis (B

Nupy  ubTiRdey (8

WURL  LONERMAUPG  ARutig (7)

yuey co:e_amqno@

HUBL  URLRE! RSy @

winy dBuoig 0y

N
%ff_s]

o 3

._
TR A TR N

==

Losid i

o e T 6 ™ BANTNT
GRS it TRy
Y = ” TN e

A-.-A-—-«\-T-d--m"l
e
.
i
I
: it
\_\.
i
.
11

TTTTTTEm T R

[
e

|

l

:f'l
<« .
"

L]

|

t

,l L 234
ORI TORIT ey ERA

- h=—==c

[* 4T

EF oy

3.8 - 31



IUBJ JUUNBAL], ITMIISEAN JO WRISRI(T $$300I4

£-€-8°¢ 231y

L=
. ' ]l.t.ill........n!nl.
r ) MEria ﬁ.

WANINGIHL  F0ONE]
I
n | MOILVIS SNicwng Hatwm mvy |
q
[l ng] 3D LS |

% ﬁﬁu
PIN“’T&IT@.T '

éow ESE

ww_ , L
il i s

te

N
3
L

TR RTINS TG T T Ry E L

ST TR T

3.8. 32



(b) Specifications

1) Raw Wastewater Pumping Station

This facility is to accept incoming wastéwater, which flows {rom the Ataga

industrial arca and passes through relay pump stations or sewer pipe lines by

gravity flow. The wastewater which reaches to the raw wastewater pumping

station is pumped up to the next storage tank.

This facility is to. remove screenings and sand contained in the incoming

" wastewater using a fine screen and grit chamber to protect the pumps, and to

convey wastewater to the next process by pump.

The specifications for this equipment are shown in Table 3.8-3-1,

Table 3.8-3-1 Spcciﬁcalions. for Raw Wastewater Pumping Station Equipment
No. Name ?el:m' Type Capacity h}fi((wr
Grit Chamber 1 | Rectangle (Concrete) 36mWx150m L -
M-1 | Influent Gate 1 | Power Operated 1,400% x 1,400 1.5
| Sluice Gate -
M-2 | Bar Screen I | Manual Operation Type {3,875 m3/H -
Pitch 30 mm
_ 2,000% x 4,200
M-3 | Sand Pump -2 | Submersible Pump 80@ x 0.5 m3/min 5.5
_ )] x 18 m
M-4 | Grit Washer 1 | Air Bubbling Screw 2002 x 5 mL 1.5
Conveyor (with 0.2 m?
container) ‘
M-5 | Sewerage Pump 6 | Submersible Pump 4000 x 55.0
1 @) - 16.15 m¥/min x 13 m
M-6 | Scum Screen 1 | Wedge Wire Screen 60 m3/H -
(with 0.3 m3_ containcr_)
M-7 | Chain Hoist 1 | Power Operated Type 2.8 ton x 6 m 2.440.2
M-8 | Cyclone 1 | Vertical Cyclone 40 m3/H -

NOTE: { ) STAND-BY

3.8-133




2) Storage Tank

This tank's function is to store for a considerable time the wastewater pumped

up from the raw wastewater pumping station.

This is to make a uniform the quantity and quality of the wastewater to be sent

to the next process.

Air bubbling is applied in the storage tank so as to prevent decomposition and

suspended solid sedimentation,

The wastewater is pumped up to the next processes, the neutralization and

coagulation tanks.

The wastewater is detained in the storage tank for 6 hours.

Although the aeration is applied to prevent sedimentation, it is necessary to

clean up the tank periodically. (Example: approximately one time/year)

The specifications for this equipment are shown in Table 3.8-3-2,

Table 3.8-3-2  Specifications for Stbragc Tank Equipment |
‘Num- S Motor
No. Name bel:'m Type | Capacity KW
Storage Tank 8 | Rectangle (Concrete) 100mWx500mL] -
' _ x 3.5m H
M -9 | Storage Tank 2 | Movable Weir Type 1,000% x 300 swoke -
Inlet Gate
M-10 | Siorage Tank 4 | Manually Operated 500V x 5001 -
Separated Gate Sluice Gate I
M-11 | Diffuser 160 | Perforated Pipe Type 600 ~ 1,200 I/min -
M-12 | Raw Water 6 | Horizontal Sewerage @300 x 10.0m3/min 30.0
Pump (2) | Pump o x 9.0m
M-13 | Floor Drain 2 - | Submersible Pump 250 x 0.1 m3/min 0.75 |
Pump (1 x 10m
FI-1 | Air Flow Meter 8 | Orifice Type @200 -
600 ~ 2,800 Nm3¥/H
M-50 | Mixing Blower 3 | Roots Type 250 x 59 m3/min 55.0
(H) x 0.4 kg/m?

NOTE:( ) STAND-BY

3.8 -34




3) Neutralization and Coagulation

The purpose of this process is to neutralize the PH of wastewater and to let it
coaglxlétc by adding coagulants and finally to form flocs. The flocs are to be
separated from :liquids by gravitational sedimentation in the sedimentation tank
as part of the next process.

The kind of this wastewater is almost industrial wastewater ninety nine (99) '
percent or more from the project area. It has contained many waste materials

such as metals (except the heavy metals), oil, COD, chldrine ion, several

chloride, other in-organic compounds and so on which can't be decompose

biologically. Therefore this process should be applied for remove them.

Sodium hydroxide (solid of 45 % Na OH) and aluminum salfaite (liquid of
8% solution as Al203) are used as a neutralizing agent and coagulant

respectively.

The specifications for this equipment are shown in Table 3.8-3-3.

Table 3.8-3-3  Specifications for Neutralization and Coagulation Equipment
Num- : Motor
No. Name ber Type Capacity KW
Neutralization 4 | Rectangle {Concrete) 7.0mWx70mL -
Tank ~ x40mH
Coagulation 4 | Rectangle (Concrete) T7TOmWx70mL -
Tank x4.0mH
M-14 | Distributor Gate 2 { Movable Weir Type LOOOW x 300 57 -
M-15 | Inlet Gate 4 | Manual Operated 500W x 5001 -
Shuice Gate
M-16 | Diffuser 32 | Disc Type. 150 1/min, PC -
M-17 | Coagulation 4 | Double Paddle Type 194 m? x 12 RPM 11.0
_ Tank Mixer
M-70 | Caustic Soda 1 | Mild Steel (Rebber 42 m3 -
(a) | Solution Tank lined) '
M-70 | Caustic Soda 1 | Propelier Type 4.2 m3 x 295 rpm 2.2
(b) | Solution Tank
Mixer
M-70 | Caustic Soda 2 | Centrifugal Pump 502 x 0.2 m3/min 1.5
(c) | Transfer Pump (1) x 10m
M-46 | Caustic Soda 1| Mild Steel 30 m3 -
Tank

3.8-35




Num- . o Maotor
No. Name ber Type Capacity KW
M-47 | Caustic Soda 6 | Screw Pump Type - 20@ x 0.1 l/fmin~ 0.2
| FeedingPump 2) ] x 5 kgfem?|
M-48 | Aluminum 6 | Diaphragm Pump Type = | 400 x 20 }/min 0.75
Sulfate Feeding o)) : x 5 kgfem?|
Pump _ ' _
M-49 | Floor Drain 2 | Submersible Pump 500 x 0.1 m3/min 0.75
Pump (1) : ' | x 10m
M-71 | Buffer Plate 4 i Plate Type 1,000% x 600P ' -
: c L : x 3,000
M-72 | Buffer Plate 4 | Plate Type 1,000% x 600D -
: ' _ -~ x3,000%
FI-2 | Air Flow Meter 4 - | Orifice Type 502 x 35 -
_ ~ 175 Nm3/H
PH-IC| PH Meter 4 | Soaking Type Indicator & Control -

NOTE:( ) STAND-BY

3.8-36




4) - Primary Sedimentation Tank Equipment

The function of the primary sedimentation tank is to remove suspended and
settlable solids of organic andfor inorganic, by gravitational sedimentation,
which decreases BOD and SS substances to be loaded into the biological
treatment process. Originating from it's role, the primary sedimentation
process is the preliminary treatment process in the biological treatment
process. For quick removal of settled sludge a sludge rake and sludge pump
are provided in the tank. ' '

The specifications for this equipment are shown in Table 3.8-3-4.

Table 3.8-3-4

Specifications for Primary Sedimentation Tank Equipment

Num- . M
No. Name | bﬁl;m: : Type Capacity K(:;;)r
Primary Sedi- 4 | Rectangle (Concrete) 10.0mWx40.0mL
mentation Tank | _ . x30mH
M-18 | Inlet Gate 8 | Manual Operated 400W x 4001 -
Sluice Gate
M-19 | Rake | 4 | Chain Flight Double (5.0% x 40.0L 1.5
Link Type x 3.0t) x 2
M-20 | Scum Skimmer 8 . | Power Operated Scum | Pipe Skimmer 0.4
Skimmer @300 x 5.0m L
M-21 Shidge Pump 6 | Horizontal Sludge Pump | 80& x 0.2 m3/min 3.7
(2) _ I5m
M-22 | Scum Transfer 4 | Submersible Pump 1002 x 0.9 m3/min 55
Pump (2) X 16 m
M-23 | Floor Drain 2 | Submersible Pump 50@ x 0.1 m¥min 0.75
Pump ' (1) 10 m

NOTE : (- ) STAND-BY

5} Aeration Tank

This equipment is highly important in the biological treatment process.
Aeration is the method of propagating various kinds of aerobic bacterias with
organic matter in the sewage being the source of nutrition,